
Administration Team 
Environmental Licensing Programme 
Office of Environmental Sustainability 
Environmental Protection Agency 
PO Box 3000 
Johnstown Caste Estate 
Wexford 

13/09/2019 

RE: Millstreet Waste Water Discharge Licence Review Application (D0332-01) 

Please find attached the waste water discharge licence review application for Millstreet 
Agglomeration (D0332-01) in accordance with the Waste Water Discharge Authorisation 
Regulations, 2007 (S.I. No. 684 of 2007), as amended. 

Irish Water are seeking the Agency to prioritise this review application so to regularise the 
new outfall location in line with the discharge licence, and the upgrade and changes proposed.  

I confirm that the content of the electronic files on the accompanying CD-ROM is a true copy 
[...]
type wastewater.  The loading to the WWTP can increase during events at the 

event centre in the town, and this has been factored into the design loading of 

the plant.  The current organic loading is typically 2,032 PE excluding the event 

centre load.  The proposed plant will be capable of accommodating loading of 

3,220 PE.   

Flows of up to 78 l/s arriving at the inlet pumping station are forwarded to 

preliminary treatment (screening and grit removal) and flows in excess of 78 l/s 

overflow from the inlet pump station to the Tanyard stream via bar screen to 

SW007. 

 

Flows up to 50 l/sec gravitate from the preliminary treatment works to full 

tertiary treatment and flows exceeding 50 l/s discharging by gravity to the storm 

holding tank.  Treated effluent is pumped to the Finnow River and discharged at 

the primary discharge outfall (SW001). The storm holding tank has a storage 

capacity of 2hrs at 3DWF. Storm flows will be pumped back in to the works for 

treatment when capacity allows. The storm tank has an overflow to the Tanyard 

Stream via SW009 (same pipe as SW007) in the event that capacity is reached.  

 

Flows will overflow via SW007 in emergency situations such as pump failure.  

 

The proposed Emission Limit Values for the Primary Discharge (SW001) are: 

 

Parameter Units Limit 

cBOD mg/l 25.0 

COD mg/l 125.0 

Suspended Solids mg/l 25.0 

Ammonia (N) mg/l 1.0 

Orthophosphate (P) mg/l 0.5 

pH - 6 – 9 

 

The new outfall will be located at Finnow Bridge, which is approximately 2km 

upstream of the confluence with the Blackwater River. As such there will be an 

increased volume of water in which to assimilate the discharge in advance of the 

confluence with the main channel of the Blackwater River.  

 



 WWD Application Form 

Page 10 of 28 

Waste Assimilative Capacity (WAC) calculations were carried out to assess the 

effect that the primary discharge could have on the quality of the River Finnow. 

The WAC calculations show that the discharge from the Millstreet WWTP to the 

Finnow River will not affect the Water Framework Directive (WFD) status of the 

river.  Further detail can be found in Section D of this application. 

 

A.5 Proposed Technology 

 

The treatment process includes screening and grit removal, biological treatment 

with carbonaceous oxidation, nitrification and denitrification, and phosphorus 

removal.  The WWTP will be maintained and operated to ensure compliance with 

the waste water discharge licence. 

 

A.6 Further measures planned to ensure that no significant pollution 

is caused 

 

There are currently no proposals for further measures beyond upgrading the 

plant for 10-year horizon, with a design that can accommodate future modular 

expansion to provide for the 30-year horizon. 

 

A.7 Measures planned to monitor emissions into the environment 

 

The monitoring of the primary discharge and the ambient water quality in the 

River Finnow will be carried out in accordance with licensing requirements. 

 

A.8 Type of Discharge 

 

The primary discharge will be intermittent in dry weather and continuous during 

periods of rainfall.  The storm water overflow discharges will be intermittent. 

 

A.9 Hours of Supervision 

 

The site will be manned on a part-time basis, typically for a few hours per 

normal working day depending on ongoing maintenance activities.  Operational 

staff will be on call 24 hours per day, seven days per week. 

 

 

 

Refer to Attachment A.1 for a map showing the location of the WWTP. 

 



 WWD Application Form 

Page 11 of 28 

SECTION B: GENERAL 

 

Advice on completing this section is provided in the accompanying Guidance 

Note.   

 

B.1 Application Type 

 

Is this a review application?  

 

Yes No 

  

If yes, provide the following information: 

EPA Licence Register 

Number 

D0332-01 

State the grounds for which this review application is being 

made:  

 

Waste water treatment plant upgrade, relocation of the primary 

discharge in the River Finnow and network improvements 

 

 

B.2 Agglomeration Details 

 
Name of Agglomeration Millstreet and Environs 
 
Provide a drawing detailing the agglomeration to which the licence application 

relates.  It should have the boundary of the agglomeration to which the licence 

application relates clearly marked in a continuous red line. Please note that the 

agglomeration boundary shall include all areas serviced by the sewer network 

and shall include the wastewater treatment plant.  All areas of the 

agglomeration shall be within the agglomeration boundary. The boundary line 

on the map should not be impinged on by labels or any other graphic insertions.  
 
Attachment B.1 should contain appropriately scaled hardcopy drawings / maps (≤A3) of the 
agglomeration served by the waste water works showing the boundary clearly marked in red ink.  
This drawing / map should also be provided as geo-referenced digital drawing files (e.g., ESRI 
Shapefile, MapInfo Tab, AutoCAD or other upon agreement) in Irish National Grid Projection.  This 
geo-referenced digital drawing should be provided to the Agency at the following address: 
gis@edenireland.ie.  

 
Refer to Attachment B.2 for a drawing of the Millstreet and Environs 

agglomeration boundary.   

 

 

Applicant’s Details 

Name and Address for Correspondence  

Only application documentation submitted by the applicant and by the 

nominated person will be deemed to have come from the applicant. 

Name*: Irish Water 

Address: Colvill House 

mailto:gis@edenireland.ie


 WWD Application Form 

Page 12 of 28 

 24-26 Talbot Street 

 Dublin 1 

 01 8925000 

CRO 

Number: 

530363 

Tel: 01 8925000 

e-mail: WasteWaterLicensingSouthern@water.ie 
*This should be the name of the water services authority in whose ownership or control the waste 

water works is vested. 

 

Name*: Ken Conroy (Regional Wastewater Treatment Specialist) 

Address: Colvill House 

 24-26 Talbot Street 

 Dublin 1 

  

Tel: 01 8925000 

e-mail: WasteWaterLicensingSouthern@water.ie 
*This should be the name of person nominated by the water services authority for the purposes of 
the application. 
 

B.3 Location of Associated Waste Water Treatment Plant(s) 

Give the location of the waste water treatment plant associated with the waste 

water works, if such a plant or plants exists. 

Name*: Valerie Hannon (Regional Compliance Specialist) 

Address: Millstreet WwTP 

 Drominahilla 

 Millstreet 

 Co. Cork 

Grid ref (6E, 

6N) 

127399E, 090983N 

Level of 

Treatment 

Tertiary 

Telephone 

Number: 

01 8925000 

e-mail: WasteWaterComplianceSouthern@water.ie 

*This should be the name of the person responsible for the supervision of the waste water 

treatment plant. 

 
Attachment B.2 should contain appropriately scaled hardcopy drawings / maps (≤A3) of the site 
boundary and overall site plan, including labelled discharge, monitoring and sampling points.   

 

Refer to Attachment B.3 for a labelled Site Plan of Millstreet WWTP.  
 

B.4 Description of Associated Waste Water Treatment Plant(s) 

Provide a description of the waste water treatment plant(s), type of process 

units, level of treatment provided and design capacity (p.e. and flow rates) for 

the areas of the waste water works where discharges occur.  

 

 

Millstreet Waste Water Treatment Plant upgraded will have a design capacity of 

3,220P.E.   

 

The treatment process comprises the following: 

1 Inlet pumping station  

2 Screening and grit removal 



 WWD Application Form 

Page 13 of 28 

3 Storm holding tank  

4 Two process streams comprising an Anoxic Tank, Aeration Tank and 

Settlement Tank for nitrogen and BOD removal 

5 Ferric dosing for Phosphorus removal 

6 Sludge treatment including sludge import facility, sludge thickener 

and sludge storage tank. 

7 Final effluent pumps and pipeline to outfall at River Finnow, Finnow 

bridge 

 

Inlet pumping station 

Two gravity sewers combine upstream of the Millstreet WWTP and carry influent 

flow from the network to the inlet foul pump sump.  The inlet flows of up to 78 

l/s are pumped to receive preliminary treatment (screening and grit removal).  

Flows in excess of 78l/s go through a bar screen and overflow to the Tanyard 

Stream via SW007.  

 

Preliminary treatment 

Flows entering preliminary treatment will be screened and degritted in a unit 

comprising screens, screening compactors operating duty/ standby,  conveyors, 

manual by-pass screen (with facility to manually remove screenings if 

required), grit auger, and air blower.  Removed grit will be washed, compacted, 

dewatered and discharged into receptacles. There is a splitter box which passes 

flows of up to 50l/s screened sewage to full treatment and in excess of this to 

the storm tank. 

 

Anoxic tanks 

There are two anoxic tanks, flows split via a splitter chamber, and each tank 

equipped with a submersible mixer. 

 

Aeration tanks 

From the anoxic tanks the mixed liquor is passed through the aeration tanks, 

fitted with fine bubble air diffusers and supply pipe networks on grid frames. 

 

Phosphorus removal 

A chemical phosphate removal plant will be provided by ferric sulphate dosing 

into the process at the anoxic tanks splitter chamber. 

 

Storm holding tank 

Preliminary treated flows in excess of 50 l/s flow by gravity to the Storm 

holding tank with storage provided for two hours retention.   Storm return 

pumps, operating in a duty/ standby configuration, pump the storm water back 

to inlet chamber when storm flow rates subside.  If storm flows persist, flows 

will spill via a high level overflow in the storm tank (SW009).   

 

Settlement tanks 

The effluent coming from the aeration tanks gravitates to two secondary 

settlement tanks via a splitter chamber.  Sludge settled within the secondary 

clarifiers is scraped into a central hopper from where sludge is returned/ wasted 

on a continuous basis. 

 

Sludge treatment 

Sludge treatment includes sludge import facility, sludge thickener and sludge 

storage tank. 

 

Final effluent  

The final effluent from the clarifiers flows to the final effluent sump and then 

will be pumped to the outfall (maximum flow rate of 50 l/s) (SW001). 



 WWD Application Form 

Page 14 of 28 

 

The maximum flow to the inlet works is 397 l/s.  Primary discharge dry weather 

flow is expected to be in the region of 725 m3/day.  Primary discharge 

maximum flow rates will be 4,320 m3/day  (0.050m3/s pump capacity). 

 

Storm Water Overflows 

The new storm water overflows will be designed in accordance with DEHLG 

guidance on Urban Wastewater Treatment Directive (91/271/EEC) Procedures 

and Criteria in relation to Storm Water Overflows (March 1995). This guidance 

requires that ‘Formula A’ flow must be employed as a minimum equating 

approximately to 6DWF which will ensure that the “first foul flush" is captured in 

the WWTP and it is only the diluted effluent discharged to the environment. 

 

The existing Storm Water Overflows at the WWTP entrance, where there are 

two overflows from the same chamber, will be decommissioned.  

 

A new screened overflow will be provided at the inlet pump sump at the WWTP.  

This will repurpose the original treated effluent outfall at the WWTP to be used 

as a storm water overflow.  A new overflow will be provided from the storm 

holding tank at the WWTP (SW009).  This will discharge to the existing outfall 

at the WWTP (with SW007).   

 

Pumping stations 

Mount Leader pumping station will be upgraded to include a new pump sump 

with duty/ standby pumps and a new overflow device but retain existing 

discharge point.   

 

B.5 (i) Population Equivalent of Agglomeration 

The population equivalent (p.e.) of the agglomeration to be, or being, served by 

the waste water works should be provided and the period in which the population 

equivalent data was compiled should be indicated. 

 

 

Actual Population Equivalent 2,032 

Design Population Equivalent  3,220 

Data Compiled (Year)  2014  

Method of Compilation, e.g., direct measure Review of registered 

properties on 

GeoDirectory, 2011 

Census results, and 

measured water meter 

data for non-domestic.   

 

Loading values were reviewed based on 2016 Census results with no changes 

required. 

 

The current organic loading is typically 2,032 p.e, comprising domestic (1,433 

PE), commercial and institutional (599 PE) loads but excluding the event centre 

load (833PE).  The proposed new plant will be capable of accommodating the 

additional organic loading from the events centre. The supporting 

documentation included in this licence review application assesses the potential 

impact of 3,220 PE to the receiving water habitat.   
 

A breakdown of the calculations for existing and design loading is presented 

below. 



 WWD Application Form 

Page 15 of 28 

 

 Population equivalent (PE) 

 Existing Proposed 

Domestic 1,433 1,559 

Non-domestic 599 651 

Total day-to-day loading 2,032 2,210 

Event Loading 833 1,010 

   

 

B.5 (ii) Pending Development 

Where planning permission has been granted for development(s), but 

development has not been commenced or completed to date, within the boundary 

of the agglomeration and this development is being, or is to be, served by the 

waste water works provide the following information; 

 information on the calculated population equivalent (p.e.) to be contributed 

to the waste water works as a result of those planning permissions 

granted,  

 the percentage of the projected p.e. to be contributed by the non-domestic 

activities,  and   

 the ability of the waste water works to accommodate this extra hydraulic 

and organic loading without posing an environmental risk to the receiving 

water habitat. 

 

No significant developments identified where planning permission has been 

granted but development has not been completed.  

 

B.5 (iii) FEES 

State the relevant class of waste water discharge as per Column 1 of the 

Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third 

Schedule of the Waste Water Discharges (Authorisation) Regulations 2007 as 

amended.  

 

Class of waste water discharge Fee (in €) 

Discharges from agglomerations with a population 

equivalent of: 2,001 – 10,000PE  (Licence Review) 

€20,000 

 

B.6 Primary Discharge Point 

Provide information on the primary discharge point, as defined in the Waste Water 

Discharge (Authorisation) Regulations as amended, associated with the waste 

water works. 

 
Type of Discharge 300mm diameter pumped outfall with headwall and non-return 

flap valve 

Unique Point Code SW001 

Location Finnow Bridge 

Grid ref (6E, 6N) 126674, 092040 

Source of Emission Wastewater Treatment Plant – treated effluent  

Monitoring Point 

Location (6E, 6N) 

127449, 091040 (tbc) 

Final effluent pump sump (exact location to be confirmed) 

Monitoring 

Frequency 

Monthly 

Composite Yes, at WWTP site 



 WWD Application Form 

Page 16 of 28 

Sampler Provided 

Receiving Water 

Name 

River Finnow 

Receiving Water 

Type 

Freshwater 

Receiving Water 

WFD Code 

IE_SW_18F030300 at discharge point 

IE_SW_18F030400 at downstream monitoring point 

 
Attachment B.3 should contain appropriately scaled hardcopy drawings / maps (≤A3) of the 
primary discharge point, including labelled monitoring and sampling points associated with the 
discharge point.   

 

Refer to Attachment B.6.1 for an overview of discharge point locations and 

Attachment B.6.2 for a map showing location of the primary discharge point 

SW001. 

 

 

B.7 Secondary Discharge Point(s) 

Provide information on all secondary discharge point(s) associated with the waste 

water works.  Please refer to Guidance Note for information on Secondary 

discharge points. 

 
Not applicable 

 

Type of Discharge  

Unique Point Code  

Location  